
https://lib.uliege.be https://matheo.uliege.be

Determining the Applicability of Advanced Oxidation Processes: A Study of Key

Operational Parameters and Field Measurements in Wastewater Treatment

Plants in the north of Luxembourg

Auteur : Coimbra Gama, Daniel

Promoteur(s) : 12783; Andre, Philippe

Faculté : Faculté des Sciences

Diplôme : Master en sciences et gestion de l'environnement, à finalité spécialisée

Année académique : 2025-2026

URI/URL : http://hdl.handle.net/2268.2/25140

Avertissement à l'attention des usagers : 

Tous les documents placés en accès ouvert sur le site le site MatheO sont protégés par le droit d'auteur. Conformément

aux principes énoncés par la "Budapest Open Access Initiative"(BOAI, 2002), l'utilisateur du site peut lire, télécharger,
[...]
technology type. Elevated TSS values, such as those at Harlange and Bettel (before pond), 

correspond to lower T₁₀ values, suggesting a relationship between solids concentration, light 

scattering, and hydraulic short-circuiting. 

 

Rain events prior to sampling, especially at smaller plants with limited hydraulic buffering, may 

also have contributed to temporary increases in suspended solids due to washout in 

the secondary clarifier. Maintaining low solids content is thus essential not only for compliance 

but also for optimal T10 and •OH utilization. 



 
 

52 
 

- Feasibility Assessment Table 

To facilitate an integrated interpretation of the results, Table 6 summarizes the overall 

feasibility of implementing UV/H₂O₂ in each WWTP, based on the measured T₁₀, TSS, 

and DIC values. Each parameter is qualitatively classified, and an overall feasibility rating is 

proposed. 

 

WWTP T₁₀ TSS DIC Overall Feasibility 
Reisdorf-Wallendorf +++ ++ - ++ 

Bleesbruck ++ ++ - + 
Heiderscheidergrund +++ ++ ++ +++ 

Feulen ++ ++ ++ ++ 
Clervaux + +++ ++ ++ 

Surré ++ + ++ + 
Pommerloch - + ++ - 

Bettel (before pond) + + ++ + 
Bettel (after pond) + ++ ++ + 

Wiltz ++ ++ ++ ++ 
Martelange ++ ++ ++ ++ 
Troisvierges ++ ++ ++ ++ 
Rossmillen ++ +++ ++ ++ 

Harlange + + +++ + 
Neuhausen ++ ++ ++ ++ 

Table 7: Feasibility Assessment Table 

 
+++ = Very favorable | ++ = Good option | + = Feasible but requires optimization | - = Not 
favorable 
 
 

The classification reveals that most plants fall into the “good” to “moderate” feasibility range 

for implementing UV/H₂O₂. Large and hydraulically stable WWTPs such 

as Heiderscheidergrund, Feulen, and Wiltz perform best, combining high T₁₀, moderate DIC, 

and low solids levels, which translates to low operational costs (≈0.045–0.050 €/m³) and 

consistent oxidation potential. 

 

In contrast, smaller plants like Pommerloch and Surré show less favorable conditions. Their 

lower T₁₀, higher TSS, and more variable influent compositions increase the need for higher 

oxidant dosages and frequent maintenance, raising treatment costs to ≈0.065–0.071 €/m³. 



 
 

53 
 

These findings highlight a strong link between effluent quality parameters (T₁₀, DIC, 

TSS), geographical factors, and economic feasibility. The DIC gradient between the carbonate-

rich south/east and the schist-dominated north mirrors the pattern of UV/H₂O₂ performance, 

confirming that local hydrogeology must be factored into design decisions. 

 

Ultimately, the results indicate that UV/H₂O₂ is most viable for medium to large WWTPs with 

stable effluent quality, moderate carbonate content, and good T10. For smaller or highly variable 

plants, pre-treatment or alternative AOPs should be considered to balance treatment efficiency 

with cost-effectiveness. 

  



 
 

54 
 

6. Conclusion and Outlook 
 
This thesis evaluated the applicability of UV/H₂O₂ as a quaternary treatment process for 

removing MPs in small- and medium-sized WWTPs in northern Luxembourg. The assessment 

combined field measurements of T₁₀, DIC, and TSS with preliminary cost estimations based on 

modeled UV and H₂O₂ demand. 

 

The results revealed notable differences in effluent quality among the 15 WWTPs. T₁₀ values 

ranged from 56 to 80 %, indicating that while several plants present favorable optical conditions 

for UV treatment (e.g., Reisdorf-Wallendorf, Feulen, Heiderscheidergrund), others face 

limitations linked to hydraulic overload or particulate presence. DIC concentrations varied 

significantly depending on geological context, with carbonate-rich regions showing stronger 

scavenging potential and a higher risk of quartz sleeve scaling. TSS concentrations were low 

overall, confirming good solids removal performance and limited impact on T10 under typical 

conditions. 

 

Cost estimations indicated a potential operating range of approximately 0.045–0.071 €/m³, with 

H₂O₂ consumption being the primary source of variability. Energy costs remained relatively 

stable but increased in very small installations due to scale constraints. However, these cost 

estimates represent an initial modelling step and should not be interpreted as definitive design 

values, since the approach mainly relied on T₁₀ and did not yet incorporate DIC effects, true UV 

fluence requirements, or full hydraulic behavior. 

 

Despite these limitations, the findings show that UV/H₂O₂ can be technically feasible in several 

of the evaluated WWTPs. Medium-sized plants with stable flows appear particularly well-

suited, while smaller rural facilities may require design adaptations or complementary treatment 

strategies. The study also highlights how strongly local wastewater characteristics influence the 

overall performance and financial feasibility of advanced oxidation. 

 

 

 

 

 



 
 

55 
 

To progress toward real implementation and full compliance with the revised Urban Wastewater 

Treatment Directive, future work should focus on: 

 

• Incorporating DIC and organic matter interference into UV/H₂O₂ dose optimization 

• Pilot-scale validation at representative WWTPs, including MP removal and by-product 

formation 

• More detailed comparisons with other quaternary treatment options (e.g., GAC) 

• Assessing seasonal and wet-weather variability, especially in smaller rural systems 

• Refining cost models to support practical decision-making for operators and authorities 

 

Personally, conducting this study has made clear to me how challenging, yet necessary, the 

transition to MP removal will be, especially for decentralized areas like northern Luxembourg. 

With the right technology choices and site-specific design, even smaller WWTPs can contribute 

to meeting both environmental protection goals and future regulatory requirements. 

 

By providing this first screening of feasibility and highlighting where further efforts should be 

directed, this thesis aims to support the ongoing national strategy for sustainable wastewater 

management and safer surface water quality in Luxembourg. 

  



 
 

56 
 

7. References  
Cristina Tuser . (2021, 06 17). WasteWater Digest. Récupéré sur 

https://www.wwdmag.com/sludge-biosolids/article/10939479/what-is-
activated-sludge 

David B. Miklos et al. (2018). Evaluation of advanced oxidation processes for water and 
wastewater treatmente A critical review. ElSevier. 

Dongwon Cha et al. (2022). Oxidative degradation of micropollutants by a pilot-scale 
UV/H2O2 process: Translating experimental results into multiphysics 
simulations.  

Elizabeta Domínguez et al. (2025). Removal of Indicator Micropollutants Included in 
Directive (EU) 2024/3019 Using Nanofiltration and Reverse Osmosis.  

European Union. (2024). DIRECTIVE (EU) 2024/3019 OF THE EUROPEAN PARLIAMENT 
AND OF THE COUNCIL of 27 November 2024 concerning urban wastewater 
treatment.  

InfoGreen. (2025, 02 10). Récupéré sur https://www.infogreen.lu/les-micropolluants-de-
nos-maisons-aux-rivieres-25767.html 

Jan Thor et al. (2025). Transformation of persistent organic micropollutants by UV and 
UV/H2O2 in wastewater treatment plant ef uent.  

Kosek et al. (2020). Implementation of advanced micropollutants removal technologies 
in wastewater treatment plants (WWTPs) - Examples and challenges based on 
selected EU countries.  

Núnez-Tafalla et al. (2025). Exploring large pilot-scale applications of advanced oxidation 
and GAC filtration for removing micropollutants: Assessment of elimination 
eXiciency and risk reduction.   

Olya S. Keen et al. (2023). Identifying the factors that influence the reactivity of eXluent 
organic matter with hydroxyl radicals.  

Overview of the geology of Luxembourg. (2023). Récupéré sur Geologie.lu: 
https://geologie.lu/index.php/geologie-du-luxembourg/apercu-geologique/10-
overview-of-the-geology-of-luxembourg 

Saleha Kuzniewski. (2024, 10 22). WasteWater Digest. Récupéré sur 
https://www.wwdmag.com/what-is-articles/article/55237334/what-is-a-
sequencing-batch-reactor 

SIDEN. (2025). Les communes membres du SIDEN. Récupéré sur 
https://www.siden.lu/Communes-68 

SIDEN. (2025). Collecte des eaux usées. Récupéré sur 
https://www.siden.lu/Collecte_des_eaux_usees-5502 

Treatment, L. W. (2025). ogisticon Water Treatment . Récupéré sur 
https://www.logisticon.com/en/solutions/technologies/biocos-technology/ 

Yonca Pinar Ingin et al. (2024). Hardness properties of calcium and magnesium ions in 
drinking water. El sevier. 

Zengquan Shu et al. (2016). Pilot-scale UV/H O advanced 2 2 oxidation process for 
municipal reuse water: Assessing micropollutant degradation and estrogenic 
impacts on goldfish (Carassius auratus L.). Water Research. 

 
 

  



 
 

57 
 

8. Annexes  
Description of the WWTPs and Sampling Table  
 
The following descriptions of WWTPs are based on information obtained from the 

official SIDEN website (SIDEN, Les communes membres du SIDEN, 2025) as well as from a 

detailed data table provided by a SIDEN collaborator. These combined sources include 

technical specifications, operational capacities, commissioning dates, service areas, and 

additional relevant characteristics for each WWTP. 

 

- Martelange  
 
The Rombach-Martelange WWTP is a Belgian Luxembourgish biological treatment facility 

commissioned in 1996. It has a treatment capacity for a p.e. of 7100 and handles a peak flow 

of 70 L/s, corresponding to an annual treated volume of approximately 571 750 m³. The plant 

discharges into the Sûre/Sauer River. 

 

The network connected to the plant is of a mixed type, collecting both domestic and stormwater 

from several Belgian localities (Radelange, Bodange, Martelange, Grumelange) and 

Luxembourgish villages (Rombach, Wolwelange, and nearby service stations). Four pumping 

stations, three in Belgium and one in Luxembourg, are integrated into the system. Additional 

infrastructure includes a stormwater basin in Rombach and a retention channel in Wolwelange, 

providing hydraulic buffering during wet weather events. 

 

The treatment line comprises pumping, screening, grit and grease removal, stormwater basins, 

low load activated sludge tanks, and phosphate co-precipitation. Sludge treatment includes 

thickening in silos, mechanical dewatering with belt filters and polyelectrolyte flocculation, and 

container loading systems. This setup ensures the biological removal of organic matter and 

nutrients, supported by robust pre-treatment and sludge handling units. The plant also manages 

Belgian inflows, which requires binational operational coordination. An overview of the facility 

layout and main structures is shown in Figure 20, illustrating the various treatment stages and 

auxiliary installations. 



 
 

58 
 

 
Figure 20: WWTP Martelange 

- Arsdorf  
 
The Arsdorf WWTP, located in the commune of Rambrouch, was constructed to serve the 

villages of Arsdorf and Bilsdorf as well as Heispelt in the commune of Wahl. It replaces the 

former mechanical treatment plant from 1963, which no longer met the requirements of the 

current EU Urban Wastewater Treatment Directive. The new facility has a treatment capacity 

of 1500 p.e., with an inlet flow of 18.5 L/s and an annual treatment volume of 

approximately 259 242 m³. 

 

The plant uses the BIOCOS® biological treatment process, which combines elements of SBR 

and continuous flow systems, and includes the addition of lamellas for improved settling. The 

treatment process allows for the removal of carbonaceous, nitrogenous, and phosphorous 

compounds. 

 

The infrastructure includes a sludge storage volume of 540 m³, a technical building of 50 m³, 

and dedicated storage for phosphate precipitants of 6.5 m³. Several stormwater retention basins 

in the catchment area regulate peak flows before they reach the facility. 

 

Figure 21 shows an aerial view of the Arsdorf WWTP, illustrating the main treatment basins, 

the technical building, and the surrounding infrastructure. 

 



 
 

59 
 

 
Figure 21 : WWTP Arsdorf 

 
- Neunhausen  

 
The Neunhausen WWTP, situated in the commune of Esch-sur-Sûre, was commissioned in 

1993 and has a treatment capacity of 350 p.e., with a nominal flow rate of 3.5 L/s and an annual 

treated volume of approximately 56 500 m³. The facility is equipped with BIOCOS® 

technology combined with a nature-based pilot system, developed in collaboration with the 

University of Luxembourg. 

 

The treatment line includes an inlet overflow, coarse and fine screening, grit removal, and low 

load activated sludge tanks. It also integrates a buffer basin, a macrophyte bed for natural 

tertiary treatment, and a final retention–finishing lagoon to ensure high effluent quality. Sludge 

generated during the process is stored in a dedicated silo, while a small operations building 

(“maisonnette”) houses the technical controls. 

 

This combination of BIOCOS® and natural treatment processes aims to optimize nutrient 

removal and enhance biodiversity in the polishing stages, while providing a robust and low-

maintenance solution for small-scale communities. 

  



 
 

60 
 

- Heiderscheidergrund 

The Heiderscheidergrund WWTP, located in the commune of Esch-sur-Sûre, is designed as a 

low-load activated sludge facility. It operates with a seasonal capacity variation, treating a 

pollutant load of approximately 7330 p.e. in winter and up to 12,000 p.e. during the summer 

tourist season. The plant has a maximum inflow capacity of 29 L/s in dry weather and 62 L/s 

during storm events. Its biological reactor (activation basin) has a total volume of 5 620 m³ split 

into two lanes, with an oxygen supply of around 1,115 kg O₂/day. The facility also includes 

secondary clarifiers with a total surface of 276 m², sand filtration units, and UV disinfection 

operating at a wavelength of 254 nm. 

Figure 22 shows an overview of the Heiderscheidergrund WWTP layout, including the 

treatment basins and technical building. 

 
Figure 22: WWTP Heiderscheidergrund 

  



 
 

61 
 

- Feulen  
 
The Feulen WWTP uses the BIOCOS® process configured on three treatment lanes operating 

in parallel, each designed to optimize both carbon and nutrient removal. In each lane, 

wastewater first enters an aeration tank where bacterial colonies develop and consume organic 

pollutants. From there, the flow is recirculated into two alternating sedimentation and mixing 

basins (SU-Becken), which allow continuous treatment while separating sludge from treated 

water. The treated effluent is discharged into the natural environment, while stabilized sludge 

is stored in silos before on-site dewatering. The plant also features partial denitrification, 

phosphate co-precipitation, sand filtration, fine screening, grit and grease removal, as well as 

air deodorization systems. With a treatment capacity of 9000 p.e. and a design flow of 64 L/s 

(750 000 m³/year), this facility serves both industrial and rural areas, making it one of the 

region’s key WWTPs. Figure 23 shows an overview of the Feulen WWTP layout and 

infrastructure. 

 

 
Figure 23: WWTP Feulen 

  



 
 

62 
 

- Surré 
 
The Surré WWTP is in the locality of Surré, within the municipality of Boulaide. It is a small-

scale rural installation with a treatment capacity of 450 p.e. The plant operates a SBR system, 

suitable for small communities with variable inflows. With a nominal capacity of 5 L/s and an 

annual treated volume of approximately 95 150 m³, the facility is designed to handle domestic 

wastewater from the surrounding villages. 

 

- Harlange  
 
The Harlange WWTP, located in the commune of Lac de la Haute-Sûre, was commissioned in 

1985. It has a treatment capacity of 2500 p.e. and a nominal flow rate of 46 L/s, corresponding 

to an annual treated volume of approximately 534 145 m³. The process in use is a low load 

activated sludge system, well-suited to the rural character of the area served. 

 

The facilities include a screening system, an overflow structure, grit removal, two sludge silos, 

as well as a small technical building and a medium-voltage station. This configuration ensures 

effective biological treatment while remaining compact and adapted to the needs of the local 

community. 

 

- Pommerloch 
 
The Pommerloch WWTP, located in the locality of Pommerloch within the commune of 

Winseler, was built in 1995. It has a treatment capacity of 1500 p.e., corresponding to an annual 

flow of 420 000 m³/year and an average hydraulic load of 20 L/s. The plant operates 

with activated sludge technology and is equipped with several key components: an overflow 

system, a mixed water overflow basin, a stormwater basin, mechanical screening, grit removal, 

low-load activated sludge tanks, two finishing-retention lagoons, a regional sludge silo, an 

industrial water installation, and an operator building. 

  



 
 

63 
 

- Wiltz  
 
 
The Wiltz WWTP, located in the commune of Wiltz, was originally built in 1975 and designed 

to treat a biological pollution load equivalent to 16 500 p.e. The plant serves the towns of Wiltz 

and Niederwiltz, as well as the localities of Weidingen and Roullingen, with planned 

connections to the villages of Noertrange and Winseler. The collection network, equipped with 

four stormwater basins, is of mixed type and operates entirely by gravity, except for the 

Roullingen connection.  

 

The facility underwent a five-year modernization program, culminating in its official reopening 

on 22 September 2017, together with the Weidingen stormwater basin. The treatment process 

includes flow regulation, screening, grit removal, primary settling, medium load activated 

sludge treatment, sludge mineralization, and sludge drying beds. The plant also houses a 

workshop building, a medium-voltage station, and on-site management services. 

 

As shown in Figure 24, the layout of the Wiltz WWTP is integrated within a wooded area, with 

distinct sections for preliminary, primary, and biological treatment. 

 

 
Figure 24: WWTP Wiltz 

 
 
 
 
 
 
 
 



 
 

64 
 

- Bleesbruck  
 
The Bleesbruck WWTP is the largest wastewater treatment facility in the Siden network, with 

a treatment capacity of 130 000 p.e. and a maximum hydraulic load of 375 L/s. It serves a mixed 

catchment composed of both urban and industrial effluents. The treatment line includes coarse 

and fine screening, grit and grease removal, primary sedimentation, classical activated sludge 

tanks with longitudinal clarifiers, and an advanced sludge treatment section comprising 

thickening, digestion, and dewatering by centrifugation. Biogas produced from sludge digestion 

is valorized via cogeneration, contributing to the plant’s energy self-sufficiency.  

 

The facility underwent a major modernization in 2009–2017, which included the construction 

of new covered grit and grease removal units, an upgraded pumping station, and provision for 

a potential future quaternary treatment stage. 

 

An aerial view of the Bleesbruck WWTP is shown in Figure 25, highlighting the layout of the 

main treatment units and the extensive on-site infrastructure. 

 

 
Figure 25: WWTP Bleesbruck 

 
  



 
 

65 
 

- Bettel  
 
The Bettel WWTP, located along the Our River and serving a partially cross-border catchment 

area, was constructed in 2001 to treat a pollution load equivalent to 9000 p.e. The collection 

network is of a mixed type, serving the Luxembourgish villages of Fouhren and Bettel, as well 

as the German localities of Roth and Gentingen. The facility is equipped with four pumping 

stations and three retention pipelines. The treatment process includes coarse screening, grit 

removal, oil removal, two-stage sedimentation, biodiscs with Dortmund decanter, infiltration 

lagoon, odour control filter, industrial water installation, and a workshop building. The plant 

operates with a nominal capacity of 60 L/s and is representative of small-scale rural treatment 